
MI200T 220V – LISTE DES PIECES DETACHEES / SPARE PARTS 

			   INDEX-MI200T
© December 2018 by Vehicle Service Group.  All rights reserved.           CO10772 	 Rev. -  12.21.18



2

10 

9

7 

3 

6 

5 

2 

4 

1 11	 12 

8 

N° Designation Reference

1 Strap CEL071383

Carabiner CEL071401

2 Balancer 10-14 Kg CEL071007
3 Keypad CEL051910IndX

4 Cable for clamp PTI 4m CEL0S81088

Cable for clamp PTI 6m CEL0S81089

5 Handle CEL056044
6 SD card support CEL056003
7 Wheel with brake CEL071362

8 Wheel axle CEL098128

Ends axle CEL071382

9 Wheel diameter 200 mm CEL071376

10 Clamp holder CEL099316RI + CEL099317RI
CEL090547(x2) + CEL041032 (x8)

11 Differential switch 25A CEL052351

12 Filter with regulator CEL071729



15	 16 

3

13 14 

8 

6 4 

7 

5 

11 12 

3 

9	

1 2

10 

N° Designation Ref.

9 LCD display CEL051905

10 Solenoid valve 2 ways CEL071538

11 Solenoid valve 3 ways CEL071537

12 IGBT connector                     CEL091721x2 
                    CEL097122x2 
                    CEL075013

13 Pump (UL) CEL071771

14 Tank 33L CEL071759

15 Condenser CEL071750

16 Fan CEL051014

N° Designation Ref.

1 Power contactor CEL051105

2 IGBT module CEL052205

3 Diodes bridge CEL052195

4 Power board CEL097228C

5 Primary board CEL097229C

6 Command PCB CEL097319C

7 Flexible tail 10pts 25cm CEL053100

8 SD card reader circuit CEL097028C



4

19 

15 

21 

17 23 

4

8 

9 

24 

2	 3 1 

14 

12 

16 

7 

6 

10	 22	 11 13 

5 

18 20

N° Designation Réf

14 PTI Cylinder Assembled CEL094333
15 C arm holder CEL090744

16 C arm holder+ diodes bridge+ transformer CEL094334

17 Nuts CEL090078

18 Caps CEL077027
19 Short spindle CEL090092

20 O-ring CEL071139

21 Short spindle injector CEL077072

22 Clamp axle without injector (injector 
51821)

CEL051820

23 Screw CEL042024

24
Plastic shell A CEL090745

Plastic shell B CEL090746

N° Designation Réf

1 Lever CEL090077
2 Axe lever CEL090079

3 Automatic coupler CEL071317

4 Push button CEL051381

5 Thermal sensor card CEL097067C

6 Pipe (Collar 71219) CEL091640

7 Black pipe (Collar 71219) CEL091733

8 Jack femelle connector CEL071251
9 Shunt PTI CEL077060

10 Linear sensor CEL063090

11 Right angle coupling CEL071482

12 Axle with ends CEL090091 41215 
x2

13 Black pipe CEL090750



5

6 

C1 (réf.019140) 

C2 (réf.019133)  

1	 3	

7 

4 

8 

1 2	 5 

7 

3	 6 4 

9 

8 

N° 

1 

2 

3 

4 

5 

6 

7 

8 

N° 

1 

2 

3 

4 

5 

6 

7 

8 

9 

 Brass ring  

 Screw M8*10 

 Seal 12*2 

 BS Ring 

 Designation 

Screw M8*6
If  manufactured before 01/2016 

Male cap M7
If  manufactured after 01/2016 

 Spindle 

 Black pipe x1 350 mm 

 Brass ring  

 Screw M8*10 

 Seal 12*2 

 BS Ring 

 Designation 

Screw M8*6
If  manufactured before 01/2016 

Male cap M7
If  manufactured after 01/2016 

Caps stand  

O-Ring 

 Black pipe x2 320 mm 

Long spindle 

 Réf. 

 CEL090177 

 CEL041284 

 CEL055121 

 CEL071385 

CEL041285 

CEL071716 

 CEL090297 

 CEL094572 

 Réf. 

 CEL090177 

 CEL041284 

 CEL055121 

 CEL071385 

CEL041285 

CEL071716 

CEL090298 

CEL055121 

 CEL094573 

CEL090093 

2 5



6

8 

6 

2	

C3 (réf.019157) 

C4 (réf.019164) 

C5 (réf.019294) 

2	 3	 4 

7	

1 

1 

4 

5 4 

7a 

7b 

2 

5 

8 

3 

N° 

1 

2 

3 

4 

5 

6 

7 

8 

N° 

1 

2 

3 

4 

5 

6 

7a 

7b 

8 

N° 

1 

2 

3 

4 

5 

 Brass ring  

 Screw M8*10 

 Seal 12*2 

 BS Ring 

 Designation 

Screw M8*6
If  manufactured before 01/2016 

Male cap M7
If  manufactured after 01/2016 

 Spindle  

 Black pipe x1 350 mm 

 Brass ring  

 Screw M8*10 

 Seal 12*2 

 BS Ring 

 Designation 

Screw M8*6
If  manufactured before 01/2016

Male cap M7
If  manufactured after 01/2016

 Spindle if manufactured after 10/2009

 Spindle if manufactured before 10/2009

 Black pipe x1 350 mm 

 Designation 

Brass caps stand M10
If  manufactured before 04/2014 

Brass caps stand M8
If  manufactured after 12/2014 

 Caps 

 Screw M6*6 

 Screw 

 Black pipe 250 mm x1 

 Réf. 

 CEL090177 

 CEL041284 

 CEL055121 

 CEL071385 

CEL041285 

CEL071716 

 CEL090297 

 CEL094574 

 Réf. 

 CEL090177 

 CEL041284 

 CEL055121 

 CEL071385 

CEL041285 

CEL071716 

 CEL090299 

 CEL090095 

 CEL094575 

 Réf. 

CEL090220 

CEL090722 

 CEL049987 

 CEL041012 

 CEL041032 

 CEL094585 

1 5 

3	 6 



7

2	 3	 4 

C6 (réf.019775) 

C7 (réf.020009) 

C8 (réf.020016) 

9 

1 2 3 4 

1 

6 

1 

5 4 

5	 6 

7	 8 

N° 

1 

2 

3 

4 

N° 

1 

2 

3 

4 

5 

6 

N° 

1 

2 

3 

4 

5 

6 

7 

8 

9 

 Screw 6*25 

 Electrode  

 Designation 

Blue and red pipe
(Both pipes on  reference) 

 Seal 

 Spindle  

 Seal 

 Designation 

 Nut for electrode 

 Screw M6*35 

 Right angle connector  

 Black pipe x1 112 0mm 

 Brass ring  

 Screw M8*10 

 Seal 12*2 

 BS Ring 

 Designation 

Screw M8*6
If manufactured before 01/2016 

Male cap M7
If manufactured after 01/2016 

 Caps stand 

 Black pipe x1 350 mm 

Long spindle 

 Réf. 

 CEL041051 

 CEL050617 

CEL094580 

 CEL055133 

 Réf. 

 CEL090263 

 CEL055121 

 CEL090262 

 CEL041242 

 CEL055138 

 CEL094577 

 Réf. 

 CEL090177 

 CEL041284 

 CEL055121 

 CEL071385 

CEL041285 

CEL071716 

 CEL090617 

 CEL094574 

CEL090093 

2	 3 



8

13 

C9(réf.020078) 

C10(réf 051638) 

10 11 

1 

4 

5 

6 

8

7 

6 

12 

5 

3 

4 

1	 3 2 

14 

9 

N° 

1 

2 

3 

4 

5 

6 

N° 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

 Spindle  

 Seal 

 Designation 

 Nut for electrode 

 Screw M6*35 

 Angle connector 

 Black pipe x1 1370 mm 

 Axle 

 Axle brake 

 Screw M6x20 

 Angle connector 

 Fiber ring 

 Brace 

 Brace 

 Screw M8x20 

Spindle 

 Screw 8x10 

 Copper pad 

 Ressort 

 Pad 

Designation 

 Black pipe x 2 155 mm 

 Réf. 

 CEL090278 

 CEL055121 

 CEL090262 

 CEL041242 

 CEL055138 

 CEL094579 

Réf. 

 CEL090347 

 CEL041215 

 CEL041275 

 CEL071466 

 CEL090211 

 CEL090311 

 CEL090312 

 CEL041244 

CEL051614 

 CEL041037 

 CEL090351 

 CEL055068 

 CEL090348 

 CEL094578 

2



9

C11 (réf.053649)  

7  

C12 (réf.023000)  

1 

13  

5	 6  

8	 12  

7  

9	 10  11  

15  14  

1 

8  

6  

N° Designation Réf.

1 Brass ring CEL090177

2 Screw M8*10 CEL041284

3 Seal 12*2 CEL055121

4 BS Ring CEL071385

5 Screw M8*6
If  manufactured 
before 01/2016

CEL041285

6 Male cap M7
If  manufactured 
after 01/2016

CEL071716

7 Spindle CEL090297

8 Axle 47,1 mm CEL090621

9 Shunt CEL077076

10 Fiber ring CEL090195

11 Axle brake CEL043204

12 Shunt plate bracket CEL090623

13 Black pipe L=115 CEL094657

Black pipe L=140 CEL091430

Black pipe L=155 CEL094658

Black pipe L=175 CEL094656

14 Spindle CEL090622

15 Seal CEL055121

N° Des-
igna-
tion

Réf.

1 Brass ring CEL090177

2 Screw 
M8*10

CEL041284

3 Seal 12*2 CEL055121

4 BS Ring CEL071385

6 Pin CEL094169ST

Knob CEL090867

7 Cap Stand CEL091168

8 Black pipe 
x1 350 mm CEL094572

2	 3	 4  

2	 3	 4  



10

N° Designation Réf.

1 Aluminum ring CEL090342ST

2 Plastic side (right or left) CEL056038

3 Insert CEL041142

4 Axle CEL090343

5 Screw M6x10 CEL041288

6 Screw M5x20 CEL041296

7 Carabiner CEL071401

GYRO (réf.051737)  

6  

5  

5  

1  

4  

2  2  

7  

3  



11



1   
2   

3   

4   7   

5   

6  

8  

9   

10   

13   

14   

15   

MI200T 220V – LISTE DES PIECES DETACHEES / SPARE PARTS   

N° Designation Reference 

1 Filter support  CEL093584GT 

2 Rear panel of the generator         CEL099265GT5 

3 4 arms support  CEL098962GT 

4 Rear panel of the trolley  CEL098466GT 

5 Metallic cable support  CEL098285RI 

6 Plastic cable support (delivered with gun) CEL056131 

7 Gun support CEL056139 

8 Side panel (side tank)         CEL098926RI20 

9 Mudguard  CEL098070GF 

10 Clamp holder (side B)   CEL099317RI 
11 Clamp holder (side A)   CEL099316RI 

12 SD card support  CEL098400GT 

13 Front panel of the generator  CEL098403RI5 

14 Electrical cable case protection  CEL099274GT 

15 Trolley basis  panel         CEL098924RI20 

1211

12



21   

19  

20   

17   18   

16   

22  

23   
24   

MI200T 220V – LISTE DES PIECES DETACHEES / SPARE PARTS   

N° Designation Reference

16 Generator housing CEL099149R120

17 Side panel of the trolley CEL098925RI

18 Trolley basis panel CEL098924R120

19 Front bulkhead of the trolley CEL0992272GT

20 Front plate trolley CEL098927RI

21 Wheel support CEL098308GF

22 Lower plate of the generator CEL091150GT

23 Spacer CEL090547GT (X2)

24 Upper panel CEL091124GT5

13



25  

26   

27   

28   

29   

30   

MI200T 220V – LISTE DES PIECES DETACHEES / SPARE PARTS   

N° Designation Reference 

25 Pin CEL042179 

26 Adapter ring CEL091125 

27 Screw M8x20 CEL041244 

28 Balancing support CEL091123 

29 Balancer 10-14 Kg CEL071007 

30 Cable support CEL056131 

14



NOTES 

15



996 Industrial Dr.
Madison, IN 47250

Phone: 800.445.9262
Fax: 866.275.0173

www.chiefautomotive.com

Chief reserves  the right  to alter product specifications and/or package components without notice.


